samonias. FCC RADIO TEST REPORT

Report No. : FR982217-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(H/V)
2389.59 60.62 |-13.38 74 47.79 27.82 16.16 | 31.15 | 177 84 P | H
2390 48.19 -5.81 54 35.36 27.82 16.16 | 31.15 177 84 A H
* 2412 107.17 - - 94.32 27.8 16.18 | 31.13 177 84 P H
802.11g
* 2412 99.7 - - 86.85 27.8 16.18 | 31.13 177 84 A H
CHoO1
2390 59.82 -14.18 74 46.99 27.82 16.16 | 31.15 | 335 77 P \%
2412MHz
2390 48.56 -5.44 54 35.73 27.82 16.16 | 31.15 | 335 77 A \%
* 2412 106.71 - - 93.86 27.8 16.18 | 31.13 | 335 77 P \%
* 2412 99.32 - - 86.47 27.8 16.18 | 31.13 | 335 77 AV
2369.64 56.53 -17.47 74 43.7 27.86 16.13 | 31.16 152 82 P H
2389.8 44.76 -9.24 54 31.93 27.82 16.16 | 31.15 152 82 A H
* 2437 106.46 - - 93.57 27.8 16.21 | 31.12 | 152 82 P | H
* 2437 98.87 - - 85.98 27.8 16.21 | 31.12 152 82 A H
2496.29 54.88 -19.12 74 41.99 27.71 16.27 | 31.09 152 82 P H
802.11g
2483.62 44.35 -9.65 54 31.47 27.73 16.25 311 152 82 A H
CH 06
2320.78 55.95 -18.05 74 43.16 27.9 16.07 | 31.18 | 343 53 P \%
2437MHz
2389.24 44.96 -9.04 54 32.13 27.82 16.16 | 31.15 | 343 53 A \%
* 2437 107.85 - - 94.96 27.8 16.21 | 31.12 343 53 P \
* 2437 100.32 - - 87.43 27.8 16.21 | 31.12 343 53 A \%
2488.73 56.83 -17.17 74 43.95 27.72 16.26 311 343 53 P \
2484.53 44.6 -9.4 54 31.72 27.73 16.25 311 343 53 A \%
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2462 108.95 - - 96.05 27.78 16.23 | 31.11 | 123 83 P H
2462 101.21 - - 88.31 27.78 16.23 31.11 123 83 A H
2483.56 66.31 -7.69 74 53.43 27.73 16.25 31.1 123 83 P H
802.11g
2483.52 48.88 -5.12 54 36 27.73 16.25 311 123 83 A H
CH11
2462 109.09 - - 96.19 27.78 16.23 | 31.11 | 330 51 P \Y
2462MHz
2462 101.61 - - 88.71 27.78 16.23 31.11 330 51 A \%
2483.56 65.6 -8.4 74 52.72 27.73 16.25 311 330 51 P \%
2483.52 48.71 -5.29 54 35.83 27.73 16.25 311 330 51 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-7 of 32

FAX : 886-3-328-4978




samonias. FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

* 2467 105.63 - - 92.73 27.77 16.24 | 31.11 100 81 P H
* 2467 98.22 - - 85.32 27.77 16.24 | 31.11 100 81 A H
2483.84 69.81 -4.19 74 56.93 27.73 16.25 31.1 100 81 P H

802.11g
2483.52 53.35 -0.65 54 40.47 27.73 16.25 31.1 100 81 A H

CH 12

* 2467 107.21 - - 94.31 27.77 16.24 | 31.11 | 331 58 P \Y

2467MHz
* 2467 99.41 - - 86.51 27.77 16.24 | 31.11 | 331 58 A \%
2486.12 69.84 -4.16 74 56.95 27.73 16.26 31.1 331 58 P \Y
2483.52 52.89 -1.11 54 40.01 27.73 16.25 311 331 58 A \%
* 2472 103.79 - - 90.89 27.76 16.24 31.1 100 81 P H
* 2472 96.27 - - 83.37 27.76 16.24 31.1 100 81 A H
2483.88 64.93 -9.07 74 52.05 27.73 16.25 311 100 81 P H

802.11g
2484.12 51.36 -2.64 54 38.48 27.73 16.25 31.1 100 81 A H

CH 13

* 2472 104.74 - - 91.84 27.76 16.24 31.1 324 75 P \%

2472MHz
* 2472 97.12 - - 84.22 27.76 16.24 31.1 324 75 A \Y
2483.64 67.2 -6.8 74 54.32 27.73 16.25 31.1 324 75 P \Y
2484.16 52.93 -1.07 54 40.05 27.73 16.25 311 324 75 A \Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11g 4824 3991 |-3409| 74 5699 | 314 | 963 | 5811 | 100 | 0 | P | H
CHO1
2412MHz 4824 37.07 -36.93 74 54.15 314 9.63 58.11 100 0 P \%
4874 39.98 -34.02 74 57.01 31.45 9.64 58.12 100 0 P H
802.11g
7311 44.15 -29.85 74 53.18 36.78 11.69 57.5 100 0 P H
CH 06
4874 37.86 -36.14 74 54.89 31.45 9.64 58.12 100 0 P \%
2437MHz
7311 44.65 -29.35 74 53.68 36.78 11.69 57.5 100 0 P \%
4924 39.23 -34.77 74 56.31 314 9.65 58.13 100 0 P H
802.11g
7386 42.87 -31.13 74 51.9 36.63 11.74 57.4 100 0 P H
CH11
4924 37.39 -36.61 74 54.47 314 9.65 58.13 100 0 P \%
2462MHz
7386 43.23 -30.77 74 52.26 36.63 11.74 57.4 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4934 39.01 -34.99 74 56.11 314 9.64 58.14 | 100 0 P H
802.11g
7401 45 -29 74 54.03 36.6 11.75 | 57.38 | 100 0 P H
CH 12
4934 37.42 -36.58 74 54.52 314 9.64 58.14 | 100 0 P \Y
2467MHz
7401 44.06 -29.94 74 53.09 36.6 11.75 | 57.38 | 100 0 P \Y
4944 37.46 -36.54 74 54.55 314 9.65 58.14 | 100 0 P H
802.11g
7416 44.38 -29.62 74 53.35 36.63 11.76 | 57.36 | 100 0 P H
CH 13
4944 37.54 -36.46 74 54.63 314 9.65 58.14 | 100 0 P \Y
2472MHz
7416 45.03 -28.97 74 54 36.63 11.76 | 57.36 | 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |[(dBuV/m)| (dB) [(dBuV/m) (dBuV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)
2389.8 63.61 -10.39 74 50.78 27.82 16.16 31.15 107 85 P H
2390 50.5 -3.5 54 37.67 27.82 16.16 31.15 107 85 A H
802.11n * 2412 107.27 - - 94.42 27.8 16.18 | 31.13 | 107 | 85 P | H
HT20 * 2412 99.62 - - 86.77 27.8 16.18 31.13 107 85 A H
CHO1 2390 68.04 -5.96 74 55.21 27.82 16.16 31.15 300 76 P \%
2412MHz 2390 49.88 -4.12 54 37.05 27.82 | 16.16 | 31.15 | 300 | 76 A |V
* 2412 106.25 - - 934 27.8 16.18 31.13 300 76 P \%
* 2412 98.76 - - 85.91 27.8 16.18 31.13 300 76 A \%
2361.38 55.54 -18.46 74 42.7 27.88 16.12 31.16 100 82 P H
2388.26 4491 -9.09 54 32.09 27.82 16.15 31.15 100 82 A H
* 2437 106.84 - - 93.95 27.8 16.21 31.12 100 82 P H
* 2437 99.3 - - 86.41 27.8 16.21 31.12 100 82 A H
802.11n 2484.67 54.34 -19.66 74 41.46 27.73 16.25 311 100 82 P H
HT20 2483.76 44.46 -9.54 54 31.58 27.73 16.25 311 100 82 A H
CH 06 2357.6 56.35 -17.65 74 43.52 27.88 16.11 31.16 334 75 P \%
2437MHz 2388.82 45.05 -8.95 54 32.22 27.82 | 16.16 | 31.15 | 334 | 75 A |V
* 2437 107.41 - - 94.52 27.8 16.21 31.12 334 75 P Vv
* 2437 100.07 - - 87.18 27.8 16.21 31.12 334 75 A \%
2487.75 55.23 -18.77 74 42.35 27.72 16.26 311 334 75 P Vv
2483.62 44.64 -9.36 54 31.76 27.73 16.25 311 334 75 A \%
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2462 106.86 - - 93.96 | 27.78 | 16.23 | 31.11 | 100 | 97 P | H
2462 98.99 - - 86.09 | 27.78 | 16.23 | 31.11 | 100 | 97 A | H
802.11n 2484.04 60.97 |-13.03 74 48.09 | 27.73 | 16.25 | 31.1 | 100 | 97 P | H
HT20 2483.52 4733 | -6.67 54 3445 | 2773 | 1625 | 31.1 | 100 | 97 A | H
CH11 2462 108.14 - - 95.24 | 27.78 | 1623 | 31.11 | 384 | 75 P |V
2462MHz 2462 100.47 - - 87.57 27.78 | 16.23 | 31.11 | 384 75 A |V
2483.88 63.12 |-10.88 74 50.24 | 27.73 | 1625 | 31.1 | 384 | 75 P |V
2483.52 49.01 | -4.99 54 36.13 | 27.73 | 1625 | 31.1 | 384 | 75 AV
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
* 2467 105.29 - - 92.39 27.77 16.24 31.11 123 82 P H
* 2467 97.88 - - 84.98 27.77 16.24 31.11 123 82 A H
802.11n 2484.24 63.9 -10.1 74 51.02 | 2773 | 1625 | 31.1 | 123 | 82 P | H
HT20 2483.52 50.32 -3.68 54 37.44 27.73 16.25 311 123 82 A H
CH 12 * 2467 107.66 - - 94.76 27.77 16.24 31.11 372 73 P \%
2467TMHz | * 2467 100.13 - - 87.23 | 27.77 | 1624 | 3111 | 372 | 73 AV
2483.6 67.8 -6.2 74 54.92 27.73 16.25 311 372 73 P \%
2483.52 53.37 -0.63 54 40.49 27.73 16.25 311 372 73 A \%
* 2472 101.84 - - 88.94 27.76 16.24 311 100 83 P H
* 2472 94.3 - - 81.4 27.76 16.24 311 100 83 A H
802.11n 2483.52 61.2 -12.8 74 48.32 27.73 16.25 311 100 83 P H
HT20 2483.52 50.91 -3.09 54 38.03 27.73 16.25 311 100 83 A H
CH 13 * 2472 104.02 - - 91.12 27.76 16.24 311 372 73 P \%
2472MHz | * 2472 96.66 - - 83.76 | 27.76 | 1624 | 311 | 372 | 73 AV
2483.92 64.57 -9.43 74 51.69 27.73 16.25 311 372 73 P Vv
2483.52 53.47 -0.53 54 40.59 27.73 16.25 311 372 73 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
802.11n
4824 39.82 -34.18 74 56.9 31.4 9.63 58.11 100 0 P H
HT20
CHO1
4824 37.1 -36.9 74 54.18 31.4 9.63 58.11 100 0 P \Y

2412MHz
802.11n 4874 39.98 -34.02 74 57.01 31.45 9.64 58.12 100 0 P H

HT20 7311 44.18 -29.82 74 53.21 36.78 11.69 57.5 100 0 P H

CH 06 4874 37.15 -36.85 74 54.18 31.45 9.64 58.12 100 0 P \Y
2437MHz 7311 43.36 |-30.64 74 52.39 36.78 11.69 57.5 100 0 P |V
802.11n 4924 39.16 -34.84 74 56.24 31.4 9.65 58.13 100 0 P H

HT20 7386 42.84 -31.16 74 51.87 36.63 11.74 57.4 100 0 P H

CH11 4924 37.06 -36.94 74 54.14 31.4 9.65 58.13 100 0 P \Y
2462MHz 7386 4244 | -31.56 74 51.47 36.63 11.74 57.4 100 0 P |V

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
802.11n 4934 39.6 -34.4 74 56.7 314 9.64 | 58.14 | 100 0 P | H
HT20 7401 43.7 -30.3 74 52.73 36.6 11.75 57.38 100 0 P H
CH 12 4934 37.75 -36.25 74 54.85 314 9.64 58.14 100 0 P \%
2467MHz 7401 43.24 | -30.76 74 52.27 36.6 11.75 | 57.38 | 100 0 P |V
802.11n 4944 36.85 |-37.15 74 53.94 314 9.65 | 58.14 | 100 0 P | H
HT20 7416 44.31 -29.69 74 53.28 36.63 11.76 57.36 100 0 P H
CH 13 4944 37.19 -36.81 74 54.28 314 9.65 58.14 100 0 P \%
2472MHz 7416 43.93 -30.07 74 52.9 36.63 11.76 57.36 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
30.97 22.8 -17.2 40 29.89 24.81 0.72 32.62 - - P H
101.78 21.62 -21.88 43.5 36.52 16.26 1.35 32.51 - - P H
215.27 20.26 |-23.24 435 35.84 14.92 2 325 - - P H
399.57 25,59 |-20.41 46 33.67 21.88 2.59 32.55 - - P H
2.4GHz 713.85 35.7 -10.3 46 37.76 26.85 3.46 32.37 - - P H
802.11n 745.86 36.64 -9.36 46 37.19 28.23 3.53 32.31 | 100 0 P H
HT20 32.91 25.94 -14.06 40 34.17 23.65 0.74 32.62 - - P \%
LF 77.53 16.81 | -23.19 40 35.05 13.11 1.2 32.55 - - P |V
204.6 17.11 -26.39 435 32.46 15.18 1.96 32.49 - - P \%
262.8 19.79 -26.21 46 30.13 20 2.18 32.52 - - P \%
567.38 27.72 -18.28 46 30.79 26.35 3.17 32.59 - - P \%
721.61 35.19 -10.81 46 36.82 27.26 3.47 32.36 100 0 P Vv
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2354.73 54.92 -19.08 74 42.08 27.89 16.11 | 31.16 | 368 | 304 P H
2387.28 44 -10 54 31.17 27.83 16.15 31.15 368 304 A H
* 2412 106.7 - - 93.85 27.8 16.18 | 31.13 | 368 | 304 P H
802.11b
* 2412 103.55 - - 90.7 27.8 16.18 | 31.13 | 368 | 304 A H
CHO1
2374.68 54.52 -19.48 74 41.68 27.85 16.14 31.15 381 222 P \%
2412MHz
2387.49 44.12 -9.88 54 31.29 27.83 16.15 | 31.15 | 381 | 222 A |V
* 2412 105.87 - - 93.02 27.8 16.18 31.13 381 222 P \%
* 2412 102.76 - - 89.91 27.8 16.18 | 31.13 | 381 | 222 A |V
2389.52 54.43 -19.57 74 41.6 27.82 16.16 31.15 363 306 P H
2385.88 43.81 -10.19 54 30.98 27.83 16.15 | 31.15 | 363 | 306 A H
* 2437 104.5 - - 91.61 27.8 16.21 | 31.12 | 363 | 306 P H
* 2437 101.57 - - 88.68 27.8 16.21 31.12 363 306 A H
2497.97 54.75 -19.25 74 41.87 27.7 16.27 31.09 363 306 P H
802.11b
2485.37 43.92 -10.08 54 31.03 27.73 16.26 31.1 363 | 306 A H
CH 06
2358.86 54.88 -19.12 74 42.04 27.88 16.12 31.16 374 231 P \%
2437MHz
2385.46 43.74 -10.26 54 30.91 27.83 16.15 31.15 374 231 A \%
* 2437 105.22 - - 92.33 27.8 16.21 31.12 374 231 P Vv
* 2437 102.19 - - 89.3 27.8 16.21 31.12 374 231 A \%
2491.11 56.04 -17.96 74 43.15 27.72 16.26 31.09 374 231 P Vv
2484.04 43.79 -10.21 54 30.91 27.73 16.25 311 374 231 A \%
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* 2462 104.23 - - 91.33 27.78 16.23 | 31.11 | 352 | 302 P H
* 2462 101.14 - - 88.24 27.78 16.23 31.11 352 302 A H
2489.24 55.01 -18.99 74 42.13 27.72 16.26 31.1 352 | 302 P H
802.11b
2486.4 43.96 -10.04 54 31.07 27.73 16.26 311 352 302 A H
CH11
* 2462 103.97 - - 91.07 27.78 16.23 | 31.11 | 368 | 221 P \Y
2462MHz
* 2462 100.92 - - 88.02 27.78 16.23 31.11 368 221 A \%
2485.72 54.02 -19.98 74 41.13 27.73 16.26 311 368 221 P \%
2486.36 43.89 -10.11 54 31 27.73 16.26 31.1 368 | 221 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

* 2467 104.56 - - 91.66 27.77 16.24 | 31.11 | 351 302 P H
* 2467 101.48 - - 88.58 27.77 16.24 | 31.11 | 351 | 302 A H
2488.12 55.12 -18.88 74 42.24 27.72 16.26 31.1 351 302 P H

802.11b
2483.88 46.09 -7.91 54 33.21 27.73 16.25 31.1 351 302 A H

CH 12

* 2467 104.17 - - 91.27 27.77 16.24 | 31.11 | 400 229 P \Y

2467MHz
* 2467 101.22 - - 88.32 27.77 16.24 | 31.11 | 400 229 A \Y
2484.2 55.42 -18.58 74 42.54 27.73 16.25 31.1 400 229 P \Y
2483.88 46.55 -7.45 54 33.67 27.73 16.25 311 400 229 A \Y
* 2472 104.33 - - 91.43 27.76 16.24 31.1 350 298 P H
* 2472 101.27 - - 88.37 27.76 16.24 31.1 350 298 A H
2484.4 57.58 -16.42 74 44.7 27.73 16.25 311 350 298 P H

802.11b
2484.64 49.42 -4.58 54 36.54 27.73 16.25 31.1 350 298 A H

CH 13

* 2472 104.35 - - 91.45 27.76 16.24 311 400 228 P \%

2472MHz
* 2472 101.33 - - 88.43 27.76 16.24 31.1 400 228 A \Y
2484.68 57.35 -16.65 74 44.47 27.73 16.25 31.1 400 228 P \Y
2484.64 50.11 -3.89 54 37.23 27.73 16.25 311 400 228 A \Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C1-19 of 32

FAX : 886-3-328-4978




samonias. FCC RADIO TEST REPORT

Report No. : FR982217-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11b 4824 50.92 -23.08 74 68 314 9.63 58.11 100 72 P H
CHO1 4824 48.33 -5.67 54 65.41 314 9.63 58.11 100 72 A H
2412MHz 4824 46.81 -27.19 74 63.89 314 9.63 58.11 100 0 P \Y
4874 46.93 -27.07 74 63.96 31.45 9.64 58.12 | 100 0 P H
802.11b
7311 43.53 -30.47 74 52.56 36.78 11.69 57.5 100 0 P H
CH 06
4874 44.72 -29.28 74 61.75 31.45 9.64 58.12 | 100 0 P \%
2437MHz
7311 43.83 -30.17 74 52.86 36.78 11.69 57.5 100 0 P \Y
4924 43.65 -30.35 74 60.73 314 9.65 58.13 | 100 0 P H
802.11b
7386 43.18 -30.82 74 52.21 36.63 11.74 57.4 100 0 P H
CH 11
4924 42.71 -31.29 74 59.79 314 9.65 58.13 | 100 0 P \Y
2462MHz
7386 43.62 -30.38 74 52.65 36.63 11.74 57.4 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4934 43.63 -30.37 74 60.73 314 9.64 58.14 | 100 0 P H
802.11b
7401 44.6 -29.4 74 53.63 36.6 11.75 | 57.38 | 100 0 P H
CH 12
4934 42.41 -31.59 74 59.51 314 9.64 58.14 | 100 0 P \Y
2467MHz
7401 44.28 -29.72 74 53.31 36.6 11.75 | 57.38 | 100 0 P \Y
4944 4411 -29.89 74 61.2 314 9.65 58.14 | 100 0 P H
802.11b
7416 44.26 -29.74 74 53.23 36.63 11.76 | 57.36 | 100 0 P H
CH 13
4944 42.86 -31.14 74 59.95 314 9.65 58.14 | 100 0 P \Y
2472MHz
7416 44.49 -29.51 74 53.46 36.63 11.76 | 57.36 | 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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SPORTON LAB.

Report No. : FR982217-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
2388.435 69.12 -4.88 74 56.3 27.82 16.15 | 31.15 | 369 | 300 P H
2390 47.48 -6.52 54 34.65 27.82 16.16 31.15 369 300 A H
* 2412 107.62 - - 94.77 27.8 16.18 | 31.13 | 369 | 300 P H
802.11g
* 2412 100.08 - - 87.23 27.8 16.18 | 31.13 | 369 | 300 A H
CH 01
2388.435 69.89 -4.11 74 57.07 27.82 16.15 31.15 383 221 P \%
2412MHz
2389.905 47.81 -6.19 54 34.98 27.82 16.16 | 31.15 | 383 | 221 A |V
* 2412 106.84 - - 93.99 27.8 16.18 31.13 383 221 P \%
* 2412 99.13 - - 86.28 27.8 16.18 | 31.13 | 383 | 221 A |V
2382.66 54.83 -19.17 74 42 27.83 16.15 31.15 361 303 P H
2389.94 43.76 -10.24 54 30.93 27.82 16.16 | 31.15 | 361 | 303 A H
* 2437 105.87 - - 92.98 27.8 16.21 | 31.12 | 361 | 303 P H
* 2437 98.86 - - 85.97 27.8 16.21 31.12 361 303 A H
2490.9 55.16 -18.84 74 42.27 27.72 16.26 31.09 361 303 P H
802.11g
2484.04 44.36 -9.64 54 31.48 27.73 16.25 31.1 361 303 A H
CH 06
2311.54 55.41 -18.59 74 42.63 27.9 16.06 31.18 374 224 P \%
2437MHz
2389.8 43.79 -10.21 54 30.96 27.82 16.16 31.15 374 224 A \%
* 2437 106.2 - - 93.31 27.8 16.21 31.12 374 224 P Vv
* 2437 98.56 - - 85.67 27.8 16.21 31.12 374 224 A \%
2485.23 54.73 -19.27 74 41.84 27.73 16.26 311 374 224 P Vv
2483.5 44.02 -9.98 54 31.14 27.73 16.25 311 374 224 A \%
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* 2462 105.99 - - 93.09 27.78 16.23 | 31.11 | 353 | 298 P H
* 2462 98.54 - - 85.64 27.78 16.23 31.11 353 298 A H
2483.64 63.39 -10.61 74 50.51 27.73 16.25 31.1 353 | 298 P H
802.11g
2483.52 48.55 -5.45 54 35.67 27.73 16.25 311 353 298 A H
CH11
* 2462 105.4 - - 92.5 27.78 16.23 | 31.11 | 368 | 221 P \Y
2462MHz
* 2462 98.05 - - 85.15 27.78 16.23 31.11 368 221 A \%
2483.52 61.6 -12.4 74 48.72 27.73 16.25 311 368 221 P \%
2483.52 47.62 -6.38 54 34.74 27.73 16.25 31.1 368 | 221 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

* 2467 104.6 - - 91.7 27.77 16.24 | 31.11 | 354 | 297 P H
* 2467 97.18 - - 84.28 27.77 16.24 | 31.11 | 354 | 297 A H
2485.4 68.35 -5.65 74 55.46 27.73 16.26 31.1 354 | 297 P H

802.11g
2483.52 50.41 -3.59 54 37.53 27.73 16.25 31.1 354 | 297 A H

CH 12

* 2467 103.26 - - 90.36 27.77 16.24 | 31.11 | 400 219 P \Y

2467MHz
* 2467 95.86 - - 82.96 27.77 16.24 | 31.11 | 400 219 A \Y
2484.2 67.66 -6.34 74 54.78 27.73 16.25 31.1 400 219 P \Y
2483.52 50.7 -3.3 54 37.82 27.73 16.25 311 400 219 A \Y
* 2472 103.17 - - 90.27 27.76 16.24 31.1 354 | 300 P H
* 2472 95.62 - - 82.72 27.76 16.24 31.1 354 | 300 A H
2484.16 67.76 -6.24 74 54.88 27.73 16.25 311 354 | 300 P H

802.11g
2484.12 51.52 -2.48 54 38.64 27.73 16.25 31.1 354 | 300 A H

CH 13

* 2472 103.2 - - 90.3 27.76 16.24 311 400 223 P \%

2472MHz
* 2472 95.64 - - 82.74 27.76 16.24 31.1 400 223 A \Y
2484.56 67.2 -6.8 74 54.32 27.73 16.25 311 400 223 P \Y
2484.12 52.85 -1.15 54 39.97 27.73 16.25 311 400 223 A \Y

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.119 4824 4206 |-31.94| 74 5914 | 314 | 963 | 5811 | 100 | 0 | P | H
CHO1
2412MHz 4824 39.39 -34.61 74 56.47 314 9.63 58.11 | 100 0 P \Y
4874 39.89 -34.11 74 56.92 31.45 9.64 58.12 | 100 0 P H
802.11g
7311 43.65 -30.35 74 52.68 36.78 11.69 57.5 100 0 P H
CH 06
4874 39.95 -34.05 74 56.98 31.45 9.64 58.12 | 100 0 P \Y
2437MHz
7311 45.43 -28.57 74 54.46 36.78 11.69 57.5 100 0 P \Y
4924 37.14 -36.86 74 54.22 31.4 9.65 58.13 | 100 0 P H
802.11g
7386 43.67 -30.33 74 52.7 36.63 11.74 57.4 100 0 P H
CH 11
4924 38.5 -35.5 74 55.58 31.4 9.65 58.13 | 100 0 P \Y
2462MHz
7386 43.93 -30.07 74 52.96 36.63 11.74 57.4 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
4934 37.31 -36.69 74 54.41 314 9.64 58.14 | 100 0 P H
802.11g
7401 44.57 -29.43 74 53.6 36.6 11.75 | 57.38 | 100 0 P H
CH 12
4934 38.7 -35.3 74 55.8 314 9.64 58.14 | 100 0 P \Y
2467MHz
7401 44.16 -29.84 74 53.19 36.6 11.75 | 57.38 | 100 0 P \Y
4944 37.95 -36.05 74 55.04 314 9.65 58.14 | 100 0 P H
802.11g
7416 44.1 -29.9 74 53.07 36.63 11.76 | 57.36 | 100 0 P H
CH 13
4944 37.76 -36.24 74 54.85 314 9.65 58.14 | 100 0 P \Y
2472MHz
7416 44.73 -29.27 74 53.7 36.63 11.76 | 57.36 | 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR982217-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A)/(HV)
2389.59 60.48 |-13.52 74 4765 | 2782 | 16.16 | 31.15 | 376 | 308 | P | H
2390 47.04 | -6.96 54 3421 | 2782 | 16.16 | 31.15 | 376 | 308 | A | H
802.11n * 2412 104.93 - - 92.08 27.8 16.18 | 31.13 | 376 | 308 | P | H
HT20 * 2412 97.41 - - 84.56 27.8 16.18 | 31.13 | 376 | 308 | A | H
CH 01 2389.38 61.51 |-12.49 74 4868 | 27.82 | 16.16 | 31.15 | 382 | 230 | P | V
2412MHz 2390 47.14 -6.86 54 34.31 27.82 | 16.16 | 31.15 | 382 | 230 | A | V
* 2412 105.51 . - 92.66 27.8 16.18 | 31.13 | 382 | 230 | P | V
* 2412 98.04 - - 85.19 27.8 16.18 | 31.13 | 382 | 230 | A | V
2337.72 54.42 |-19.58 74 41.6 27.9 16.09 | 31.17 | 366 | 309 | P | H
2389.94 44 -10 54 31.17 | 2782 | 16.16 | 31.15 | 366 | 309 | A | H
* 2437 105.04 - - 92.15 27.8 16.21 | 31.12 | 366 | 309 | P | H
* 2437 97.45 . - 84.56 27.8 16.21 | 31.12 | 366 | 309 | A | H
802.11n 2494.54 54.26 | -19.74 74 4138 | 2771 | 16.26 | 31.09 | 366 | 309 | P | H
HT20 24835 4421 | -9.79 54 3133 | 2773 | 1625 | 311 | 366 | 309 | A | H
CH 06 2323.44 54.67 |-19.33 74 41.88 27.9 16.07 | 31.18 | 374 | 230 | P | V
2437MHz 2388.12 4389 |-10.11 54 31.07 27.82 | 16.15 | 31.15 | 374 | 230 | A |V
* 2437 106.02 - - 93.13 27.8 16.21 | 31.12 | 374 | 230 | P | V
* 2437 98.28 - - 85.39 27.8 16.21 | 31.12 | 374 | 230 | A | V
2499.65 54.63 |-19.37 74 41.75 27.7 16.27 | 31.09 | 374 | 230 | P | V
2483.5 4423 | -9.77 54 31.35 | 27.73 | 1625 | 31.1 | 374 | 230 | A | V
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2462 104.91 - - 92.01 | 2778 | 1623 | 31.11 | 352 | 303 | P | H
2462 97.53 - - 84.63 | 27.78 | 1623 | 31.11 | 352 | 303 | A | H
802.11n 2483.68 64.11 -9.89 74 51.23 | 2773 | 1625 | 311 | 352 | 303 | P | H
HT20 2483.52 48.8 5.2 54 3592 | 2773 | 1625 | 31.1 | 352 | 303 | A | H
CH11 2462 105.02 - - 9212 | 2778 | 1623 | 31.11 | 367 | 219 | P | V
2462MHz 2462 97.63 - - 84.73 27.78 | 16.23 | 3111 | 367 | 219 | A |V
2483.6 60.81 |-13.19 74 4793 | 2773 | 1625 | 311 | 367 | 219 | P | V
2483.52 48.34 | -5.66 54 3546 | 27.73 | 1625 | 31.1 | 367 | 219 | A | V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2467 103.43 - - 90.53 27.77 16.24 31.11 400 300 P H
* 2467 96 - - 83.1 27.77 16.24 | 31.11 | 400 | 300 A | H
802.11n 2483.6 66.92 | -7.08 74 54.04 | 2773 | 1625 | 31.1 | 400 | 300 | P | H
HT20 2483.52 49.43 -4.57 54 36.55 27.73 16.25 311 400 300 A H
CH 12 * 2467 103.47 - - 90.57 27.77 16.24 31.11 400 229 P \%
2467TMHz | * 2467 96.05 - - 83.15 | 27.77 | 1624 | 3111 | 400 | 229 | A | V
2484.48 66.83 -7.17 74 53.95 27.73 16.25 31.1 400 | 229 P |V
2483.52 50.51 -3.49 54 37.63 27.73 16.25 311 400 229 A \%
* 2472 101.98 - - 89.08 27.76 16.24 31.1 392 | 305 P H
* 2472 94.35 - - 81.45 27.76 16.24 311 392 305 A H
802.11n 2484.08 65.92 -8.08 74 53.04 27.73 16.25 31.1 392 | 305 P H
HT20 2483.52 52.52 -1.48 54 39.64 27.73 16.25 311 392 305 A H
CH 13 * 2472 102.28 - - 89.38 27.76 16.24 311 400 230 P \%
2472MHz | * 2472 95.04 - - 82.14 | 27.76 | 1624 | 311 | 400 | 230 | A | V
2483.92 67.18 -6.82 74 54.3 27.73 16.25 311 400 230 P Vv
2483.52 53.33 -0.67 54 40.45 27.73 16.25 311 400 230 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number 1 C1-29 of 32

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
802.11n
4824 41.6 -32.4 74 58.68 314 9.63 58.11 100 0 P H
HT20
CHO1
4824 40.26 -33.74 74 57.34 31.4 9.63 58.11 100 0 P \Y

2412MHz
802.11n 4874 38.59 -35.41 74 55.62 31.45 9.64 58.12 100 0 P H

HT20 7311 43.79 -30.21 74 52.82 36.78 11.69 57.5 100 0 P H

CH 06 4874 38.36 -35.64 74 55.39 31.45 9.64 58.12 100 0 P \%
2437TMHz 7311 43.85 |-30.15 74 52.88 36.78 | 11.69 | 575 | 100 0 P |V
802.11n 4924 37.8 -36.2 74 54.88 31.4 9.65 58.13 | 100 0 P H

HT20 7386 44.02 -29.98 74 53.05 36.63 11.74 57.4 100 0 P H

CH 11 4924 37.15 -36.85 74 54.23 31.4 9.65 58.13 | 100 0 P \Y
2462MHz 7386 43.78 | -30.22 74 52.81 36.63 | 11.74 | 57.4 | 100 0 P |V

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) |[(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(H/V)
802.11n 4934 37.27 |-36.73 74 54.37 314 9.64 | 58.14 | 100 0 P | H
HT20 7401 44.82 -29.18 74 53.85 36.6 11.75 57.38 100 0 P H
CH 12 4934 37.46 -36.54 74 54.56 314 9.64 58.14 100 0 P \%
2467MHz 7401 43.67 |-30.33 74 52.7 36.6 11.75 | 57.38 | 100 0 P |V
802.11n 4944 37.78 | -36.22 74 54.87 314 9.65 | 58.14 | 100 0 P | H
HT20 7416 43.63 |-30.37 74 52.6 36.63 11.76 | 57.36 | 100 0 P H
CH 13 4944 37.96 -36.04 74 55.05 314 9.65 58.14 100 0 P \%
2472MHz 7416 44.84 -29.16 74 53.81 36.63 11.76 57.36 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
30.97 2275 |-17.25 40 29.84 24.81 0.72 32.62 - - P H
55.22 21.68 -18.32 40 40.79 12.48 0.99 32.58 - - P H
87.23 21.29 |-18.71 40 38.22 14.32 1.28 32.53 - - P H
98.87 21.73 -21.77 43.5 37.12 15.79 1.33 32,51 - - P H
2 AGHz 399.57 26.84 |-19.16 46 34.92 | 21.88 259 | 32.55 - - P | H
802.11n 824.43 34.56 -11.44 46 34.68 28.19 3.76 32.07 | 100 0 P H
HT20 32.91 27.12 -12.88 40 35.35 23.65 0.74 32.62 - - P \%
LF 55.22 21.48 |-18.52 40 40.59 12.48 0.99 | 3258 - - P |V
75.59 25.95 -14.05 40 44.36 12.96 1.18 32.55 - - P \%
394.72 23.84 -22.16 46 32.13 21.69 2.57 32.55 - - P \%
824.43 35.32 -10.68 46 35.44 28.19 3.76 32.07 - - P \%
900.09 35.86 |-10.14 46 34.64 28.9 3.97 31.65 | 100 0 P \%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
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<EUT with Wireless Charger Mode>

WIFI 802.11n HT20 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2472 101.86 - - 88.96 27.76 16.24 31.1 100 | 203 P H
* 2472 94.21 - - 81.31 27.76 16.24 311 100 203 A H
802.11n 2483.88 65.09 -8.91 74 52.21 27.73 16.25 31.1 100 | 203 P H
HT20 2483.52 50.88 -3.12 54 38 27.73 16.25 31.1 100 | 203 A | H
CH 13 * 2472 102.34 - - 89.44 27.76 16.24 311 270 17 P \%
2472MHz |« 2472 94.83 - - 8193 | 27.76 | 16.24 | 311 | 270 | 17 AV
2483.96 63.09 -10.91 74 50.21 27.73 16.25 311 270 17 P \%
2483.52 50.56 -3.44 54 37.68 27.73 16.25 311 270 17 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
802.11n 4944 38.79 -35.21 74 55.88 314 9.65 58.14 | 100 0 P H
HT20 7416 45.2 -28.8 74 54.17 36.63 11.76 | 57.36 | 100 0 P H
CH 13 4944 38.65 -35.35 74 55.74 314 9.65 58.14 | 100 0 P \Y
2472MHz 7416 4509 |-28.91 74 54.06 | 36.63 | 11.76 | 57.36 | 100 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
61.04 30.07 -9.93 40 49.69 11.89 1.06 32.57 | 100 0 P H
99.84 25.7 -17.8 43.5 40.9 15.97 1.34 32.51 - - P H
219.15 22.12 | -23.88 46 37.37 15.23 2.02 325 - - P H
338.46 25.23 | -20.77 46 35.31 20.07 2.39 32.54 - - P H
2 AGHz 736.16 30.82 |-15.18 46 317 27.95 35 32.33 - - P | H
802.11n 877.78 32.07 |-13.93 46 30.93 29 3.91 31.77 - - P H
HT20 38.73 38.68 -1.32 40 49.78 20.71 0.8 32.61 100 91 QP | V
LF 66.86 30.36 | -9.64 40 49.75 12.06 111 | 3256 - - P |V
100.81 23.19 -20.31 435 38.28 16.08 1.34 3251 - - P \%
220.12 20.36 -25.64 46 35.53 15.31 2.02 325 - - P \%
564.47 27.26 -18.74 46 30.3 26.39 3.16 32.59 - - P \%
893.3 32.01 | -13.99 46 30.92 28.83 3.95 31.69 -- - P \%
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C2-30f8

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI 802.11n HT20 (Band Edge @ 3m)

2.4GHz 2400~2483.5MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
* 2472 99.9 - - 87 27.76 16.24 31.1 169 9 P H
* 2472 92.3 - - 79.4 27.76 16.24 311 169 9 A H
802.11n 2484.28 61.22 |-12.78 74 48.34 27.73 16.25 31.1 169 9 P H
HT20 2483.52 49.4 -4.6 54 36.52 27.73 16.25 31.1 169 9 A | H
CH 13 * 2472 100.85 - - 87.95 27.76 16.24 311 123 223 P \%
2472MHz |« 2472 93.39 - - 80.49 | 27.76 | 1624 | 311 | 123 | 223 | A | V
2483.64 64.69 -9.31 74 51.81 27.73 16.25 311 123 223 P \%
2483.52 50.2 -3.8 54 37.32 27.73 16.25 31.1 123 | 223 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2-40f 8

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11n 4944 38.99 -35.01 74 56.08 314 9.65 58.14 | 100 0 P H
HT20 7416 45.79 -28.21 74 54.76 36.63 11.76 | 57.36 | 100 0 P H
CH 13 4944 39.23 -34.77 74 56.32 314 9.65 58.14 | 100 0 P \Y
2472MHz 7416 4488 |-29.12 74 53.85 | 36.63 | 11.76 | 57.36 | 100 0 P |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2-50f8

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

2.4GHz 2400~2483.5MHz

Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
2 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg)|(P/A)|(H/V)
62.01 30.85 -9.15 40 50.65 11.7 1.07 32.57 100 0 P H
79.47 27.07 -12.93 40 45 13.39 1.22 32.54 - - P H
154.16 23.11 -20.39 435 36.99 16.9 1.72 325 - - P H
337.49 26.7 -19.3 46 36.8 20.05 2.39 32.54 - - P H
2.4GHz 572.23 28.05 -17.95 46 31.25 26.21 3.18 32.59 - - P H
802.11n 886.51 31.77 |-14.23 46 30.67 28.9 3.93 31.73 - - P H
HT20 38.73 39.11 -0.89 40 50.21 20.71 0.8 32.61 100 147 | QP | V
LF 62.98 3148 | -8.52 40 51.17 11.8 1.08 | 32.57 - - P |V
76.56 27.89 -12.11 40 46.25 13 1.19 32.55 - - P \%
204.6 22.38 -21.12 435 37.73 15.18 1.96 32.49 - - P \%
741.98 31.1 -14.9 46 31.76 28.14 3.52 32.32 - - P \%
947.62 34.23 -11.77 46 30.64 30.76 4.07 31.24 - - P Vv
1. No other spurious found.
Remark
2. All results are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C2-60f 8

FAX : 886-3-328-4978




samonas. FCC RADIO TEST REPORT Report No. : FR982217-01C

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C2-70f8
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note | Frequency Level Over Limit Read |Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
2 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11b 2390 55.45 |-1855 74 5451 | 3222 | 458 | 3586 | 103 | 308 P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

=55.45 (dBpV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuVv/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBpV/m)

2. Over Limit(dB) = Level(dBpV/m) — Limit Line(dBuV/m)

= 43.54(dBpV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL : 886-3-327-3456 Page Number : C2-80f 8




ssamonias. FCC RADIO TEST REPORT Report No. : FR982217-01C

Appendix D. Radiated Spurious Emission Plots

Temperature : 24.2~24.4°C

Test Engineer : Leo Li, Mancy Chou and Bigshow Wang

Relative Humidity : 54~63%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : D1-1 of 105
FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

<EUT with Adapter Mode>

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO1 2412MHz

Horizontal

Fundamental

) (@Buvim) Date: 2019-11.12 1 080 Date: 2019-11.12
1309 1300)
1209 1200)
1100 00 1
1009 1004
- 7
800 a0 )
700) 70|
09 o R T
st ” it
500 = B o e
400) 400
300 300
200 200|
100 100
510 2320 = 7360 00, 200, 2415 00 300 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (WHz)
site :03CHI5-HY site +03CHI5-HY
Condition +PEAK_BE_74 3m HORN_9120D_2114 HORTZONTAL Condition PEAK_74 3m HORN_9120D_2114 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :982217-01 Project +982217-01
) @Buvim) Date: 2019-11.12 o 0B Date: 2019-11.12
1300 1300)
1200 1200)
1109 09 ;
1000 1000)
s00 90|
800 a0
700) 700
500 T Y 50| —F
400 80—
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHIS-HY site 03CHI5-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 HORTZONTAL Condition AV6G_54 3m HORN_9120D_2114 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector Peak
Avg . Project :982217-01 Project 98221701

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-2 of 105



ssamonias. FCC RADIO TEST REPORT Report No. : FR982217-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1 Vertical Fundamental

) @B Date: 2019.11-12 el (@BuVim) Date: 2019.41-12
1300 1300)
1200 1200)
1109 1100 .
1000 1004)
909) 904
200 w09 PERK 74
700) 704
I
500 - 50.0]g et
400 | 400
300 300
200 204
100 104
30 220, a0 7300, 00, za00. 15 00 o0 S0 o0 100 Zon 200 2600 Z700. 000
Frequency (Hiz) Frequency (MHz)
site $03CHIS-HY site $03CHIS-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 VERTICAL Condition +PEAK_74 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
) @Buvim) Date: 2019.41-12 evel (@Buvim) Date: 2019.41-12
1300 1300)
1200 1200
1100 1100
T
1000

- — T~ 1 e
400 T R I e e
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHISHY site 03CHI5-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 VERTICAL Condition + AV6_54 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +982217-01 Project 982217-01

TEL : 886-3-327-3456 Page Number : D1-3 of 105
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FR982217-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1 Horizontal Fundamental

) @B Date: 2019.11-12 el (@BuVim) Date: 2019.41-12
1300 1300)
1200 1200)
1109 1100
1000 1004)
909) 904
200 w09 PERK 74
700) 704
509) Ll 604 -
509 4 ! PP PSRRI A RIS S il e
400 400
300 300
200 204
100 104
02520, 0. 7500, 7500 za00. 20, 2440, 24 00 o0 iS00 o0 Te00 Zon 200 2600 Z700. 000
Frequency (Hiz) Frequency (MHz)
site $03CHIS-HY site $03CHIS-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_2114 HORIZONTAL
< RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
) @Buvim) Date: 2019.41-12 evel (@Buvim) Date: 2019.41-12
1300 1300)
1200 1200

100.0| N 100.0|
-
500 A 500] —

— = R po—— |
400 S S me
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHISHY site 03CHI5-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 HORIZONTAL Condition + AV6_54 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +982217-01 Project 982217-01

TEL : 886-3-327-3456 Page Number : D1-4 of 105
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Peak

A (@Buvim)

Date: 2019-1-12

1000/
soo

00 A PEAK BE 74
700
500
i
500
400
300)
200)
100)
430 2410, 2a50. 2a60. 2470, 2480, 2a%0. E
Frequency (MHz)
Site :03CHIS-HY
Condition :PEAK_BE_74 3m HORN_9120D_2114 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak
Project :982217-01

Left blank

Avg.

A (@BuVim)

Date: 2019-11-12

500 VA
-
(Condition 2 AV6_BE_54 3m HORN_9120D_2114 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector :Peak

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-5 of 105



ssamonias. FCC RADIO TEST REPORT Report No. : FR982217-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

1 Vertical Fundamental

) @B Date: 2019.11-12 el (@BuVim) Date: 2019.41-12
1300 1300)
1200 1200)
1109 1100
1000 e 1004)
909) 904
200 \ w09 PERK 74
700) 704
509) 604
)
50 [ S S RSO B
400 400
300 300
200 204
100 104
02520, 0. 7500, 7500 za00. 20, 2440, 24 00 o0 iS00 o0 Te00 Zon 200 2600 Z700. 000
Frequency (Hiz) Frequency (MHz)
site $03CHIS-HY site $03CHIS-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 VERTICAL Condition +PEAK_74 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
) @Buvim) Date: 2019.41-12 evel (@Buvim) Date: 2019.41-12
1300 1300)
1200 1200

-
500 A 500] ]

400 B e e e
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHISHY site 03CHI5-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 VERTICAL Condition + AV6_54 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +982217-01 Project 982217-01

TEL : 886-3-327-3456 Page Number : D1-6 of 105
FAX : 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Peak

1208
1000 e
) N
00 PEAK_BE 74
a
g
ey
e oxcHsHy
Condition :PEAK_BE_74 3m HORN_9120D_2114 VERTICAL

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak
Project :982217-01

Left blank

Avg.

A (@BuVim)

Date: 2019-11-12

AVG_BE_54]
500 (PR —+—
400)
30
209
109
430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
Site +03CHIS-HY
Condition : AV6_BE_54 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto
Detector +Peak
Project +982217-01

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-7 of 105



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Horizontal

Fundamental

) Bavim) Date: 2019-11.12 A aBuvim) Date: 2019-11-12
1300 1300
1200 1200
o o)
1000 T 1000
90.f 90
20 PEAK BE 74 200 PEAK 74
700 700
60 60
e ), SO G PP ———
500) = 500 s s
a00) 400
s00f s00f
200 200
100 100
460 2465 2455, 2467.2469.2471. 24752475, 2477 2475.2481.2483. 24912495.2495.2497. 2 000 00 1500 1700, 1900 2100 2300 2600 2700, E
Frequency (o) Frequency (MHa)
site : 03CHIB-HY site 03CHIB-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 HORIZONTAL Condition PEAK_74 3m HORN_9120D_2114 HORIZONTAL
: RBW1000.000KHz VBW:3000.000KHZ SWT:Auto RBW:1000.000KHZ VBW:3000.000KHZ SWT:Auto
Detector +Peak Detector Peak
Peak Project “og217.01 Project og2217.01
\ @Buvim) Date: 2018-11.12 ) (@Buvim) Date: 2018-11.12
1300 1300
1200 1200
1100 1100
1000 1000
w0 \ s0q)
700 \ 700
N
509 NP 5 509 i
S0 S~ 500
409 O]
300 304
200 200
100 00
50 o 197.2493.2455.2497. 2500 00 00 S0 4700 1900 7400 2300 2600 2700 E
Frequency (MHa) Frequency (MHa)
Site + 03CHI5HY Site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 HORIZONTAL Condition AV6_54 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector Peak Detector peak
AV g . Project :982217-01 Project 982217-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-8 of 105



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

Peak

1 (dBuVim)

Date: 2019-1-12

1300
1200
o
1009
90.f
50

PERK_BE 74

700)
600

50
a0
s00f
200
100

360 2463.2465.2467.2469.2471.2473 24752471 2479.2431.2483.
Frequency (MHz)
site £ 03CHIS-HY
Condition +PEAK_BE_74 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak

24912493.2495.2497. 2

el (dBuVim)

Date: 2019-41-12

PEAK 74

000 300, 1500 1700, 1900 2100 2300, 2500,

Frequency (z)

Site 03CHI5-HY

Condition PEAK_74 3m HORN_9120D_2114 VERTICAL
RBW:1000.000KHz VBW:3000000KHzZ SWT:Auto

Defector Peak

2700,

Project +982217-01 Project 982217-01
evel (@Buvim) Date: 2019.41-12 evel (dBuvim) Date:2019.11-12
1300 1300
1200 1200
o o
1000 1000
nn.n’\/\ 00|
w0 a0
700 700
e AVG_BE b4 609 A6 54
S0 e 504
A B
40 0]
304 304
200 200
100 100
450 2463 2455 2457 2450 2471 2475 2475, 2477 2470 2451 2483 2485.24 24912495 24952497, 2 000 00 500 4700 4900 700 7300 2500 2700 3
Freaquency (Miz) Freaquency (MHz)
Site 03CHIS-HY site 03CHIS-HY
Condition AV6_BE_54 3m HORN_9120D_2114 VERTICAL Condition AV6_54 3m HORN_9120D_2114 VERTICAL
RBW:1000.000KHz VBW-0.010KHz SWT:Auto RBW:1000.000KHz VBW-0010KHz SWT:Auto
Detector Peak Detector Peak
AV g . Project 982217-01 Project 982217-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D1-9 of 105



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

1 ¢Buvim) Date: 2019-11-12 el @Buvim) Date: 2019.41-12
1300 1300
1200 1200
110 o)
1000 1000
00 90
209 PEAK_BE 74 00 PEAK 74
700 700
500 1 60
il RSO A A O O PP A e et
500 50
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
A (¢Buvim) Date: 20191112 evel (BuVim) Date: 2019.41-12
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
609 G BE 54| e A 54
500 AT 504 J ]
TR o | |
400 e e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 HORIZONTAL Condition + AV6_54 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHZ VBW:0010KHzZ SWT:Auto
Detector Peak Detector Peak
AV g . Project +982217-01 Project 982217-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH12 2467MHz

Vertical

Fundamental

A (@Buvim)

Date: 2019.11-12 el (@BuVim) Date: 2019.41-12
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1200 1200
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1000 /"\—\ 1000
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R - st (AT R——
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100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 VERTICAL Condition +PEAK_74 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
A (¢Buvim) Date: 20191112 evel (BuVim) Date: 2019.41-12
1300 1300
1200 1200
10 ol
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700 700
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1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 VERTICAL Condition + AV6_54 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector Peak Detector Peak
AV g . Project +982217-01 Project 982217-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR982217-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH13 2472MHz

1 Horizontal Fundamental

A (@Buvim) Date: 2019-11-12 el (9BuVim)
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Frequency (Wiz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
Sefting 1165 Setting 1165
A (¢Buvim) Date: 20191112 evel (BuVim) Date: 2019.41-12
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Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 HORIZONTAL Condition + AV6_54 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +982217-01 Project 982217-01
Sefting 1165 Setting 165
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C
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1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 VERTICAL Condition +PEAK_74 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
Sefting 1165 Setting 1165
A (¢Buvim) Date: 20191112 evel (BuVim) Date: 2019.41-12
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Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 VERTICAL Condition + AV6_54 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +982217-01 Project 982217-01
Sefting 1165 Setting 165
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FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR982217-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)
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Condition +PEAK_BE_74 3m HORN_9120D_2114 HORTZONTAL Condition PEAK_74 3m HORN_9120D_2114 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :982217-01 Project +982217-01
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Condition + AV6_BE_54 3m HORN_9120D_2114 HORTZONTAL Condition AV6G_54 3m HORN_9120D_2114 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector Peak
Avg . Project :982217-01 Project 98221701
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ssamonias. FCC RADIO TEST REPORT Report No. : FR982217-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1 Vertical Fundamental

A (@Buvim) Date: 2019-11-11 el (9BuVim) Date: 2019-41-11

seRic 7
700) V’""M‘M 700
\
a0l c0q)
po P e | e o
50 ! R RS DI DUPSUS e

400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 VERTICAL Condition +PEAK_74 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
1 (¢Buvim) Date: 2019-11-11 evel (BuVim) Date: 20194111
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site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 VERTICAL Condition + AV6_54 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +982217-01 Project 982217-01
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ssamonias. FCC RADIO TEST REPORT Report No. : FR982217-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L
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Frequency (MHz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
A (¢Buvim) Date: 2019-11-11 evel (@Buvim) Date: 20194111
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site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 HORIZONTAL Condition + AV6_54 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +982217-01 Project 982217-01
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R
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Condition : AV6_BE_54 3m HORN_9120D_2114 HORIZONTAL
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Detector +Peak
Project +982217-01

w00 el
Mot b

g

g

T N e T

s

e oxcHsHy

Condition :PEAK_BE_74 3m HORN_9120D_2114 HORIZONTAL

RBWI000000KH: VEW 200000062 SWT At
Detector :Peak
Peak Pocr sowzerrol Left blan
00

Left blank
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ssamonias. FCC RADIO TEST REPORT Report No. : FR982217-01C
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1300 1300
1200 1200
110 o)
1000 \ 100.0|
900 90
209 ) PEAK 74
700 700
509 T e
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 VERTICAL Condition +PEAK_74 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
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site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 VERTICAL Condition + AV6_54 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +982217-01 Project 982217-01
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R
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A (@Buvim)
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Site +03CHIS-HY
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+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto
Detector +Peak
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Detector : Peak
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ssamonias. FCC RADIO TEST REPORT Report No. : FR982217-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH11 2462MHz

1 Horizontal Fundamental

A (@Buvim) Date: 2019-11-11 el (9BuVim)

Date: 2019-41-11
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460 2463.2465.2467.2469. 2471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Wiz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
A (¢Buvim) Date: 2019-11-11 evel (BuVim) Date: 20194111
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Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 HORIZONTAL Condition + AV6_54 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +982217-01 Project 982217-01
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental

1 ¢Buvim) Date: 2019-11-11 el (@BuVim) Date: 20194111
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300 s00f
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100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 VERTICAL Condition +PEAK_74 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
A (¢Buvim) Date: 2019-11-11 evel (@Buvim) Date: 20194111
1300 1300
1200 1200
10 ol
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Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 VERTICAL Condition + AV6_54 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector Peak Detector Peak
AV g . Project +982217-01 Project 982217-01
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH12 2467MHz

Horizontal

Fundamental

1 @BV
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1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (i) Frequency (MHz)
site $03CHIS-HY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
Sefting 115 Setting 115
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Frequency (Miz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 HORIZONTAL Condition + AV6_54 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :982217-01 Project 982217-01
Sefting 115 Setting 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

1 ¢Buvim) Date: 20191141 el (@BuVim) Date: 20194111
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1460 2463.2465.2467 24692471 61 55,2491 2493 24552497, 7 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (i) Frequency (MHz)
site $03CHIS-HY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 VERTICAL Condition +PEAK_74 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
Sefting 115 Setting 115
A (¢Buvim) Date: 20191141 evel (@Buvim) Date: 20194111
1300 1300
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Frequency (Miz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 VERTICAL Condition + AV6_54 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :982217-01 Project 982217-01
Sefting 115 Setting 15
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11g CH13 2472MHz

Horizontal
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1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
Sefting 13 Setting 13
A (¢Buvim) Date: 2019-11-11 evel (@Buvim) Date: 20194111
1300 1300
1200 1200
10 ol
1000 1000
900 904
800 80
700 700
600/ G BE 54| e A 54
500 T 504 =
e S —
400 B e D R s S
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 HORIZONTAL Condition + AV6_54 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :982217-01 Project 982217-01
Sefting 13 Setting 13

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR982217-01C

1 ¢Buvim) Date: 2019-41-11 el (@BuVim) Date: 20194111
1300 1300
1200 1200
110 o)
1009 N 1000
s0gf \“M‘ g
wol -/ PERIBE 74 809 pEAK 74
700 700
o0l R L saq)
y " | EyIT———
500 o 50.0] At b st s T
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Wiz) Frequency (MHz)
site $03CHIS-HY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 VERTICAL Condition +PEAK_74 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
Sefting 13 Setting 13
A (¢Buvim) Date: 2019.41.41 evel (@Buvim) Date: 20194111
1300 1300
1200 1200
10 ol
1000 1000
909) e e e 904
o \ w00
700 \ 700
609 G BE 54| e A 54
500 — 504
R po— —
400 Y E B
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 405.24912493 2455 2497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Frequency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 VERTICAL Condition + AV6_54 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :982217-01 Project 982217-01
Sefting 13 Setting 13

TEL : 886-3-327-3456 Page Number : D1-25 of 105
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ssamonias. FCC RADIO TEST REPORT Report No. : FR982217-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1 Horizontal Fundamental

1 (dBuvim) Date: 2019.11-11 1 aBu Date: 20191111
1300 1300
1200 1200
1109 o
1000 et 1000
509 90
500 80 T
700 B 7o
" e - WMWMJ e !
509 500 et
400 409
309 300
209 200
109 100
310 2520 7340 7360 7380, 200, 215 000 0. 4500 4700 1900 2100 2300 7500, 7700, 3000
Frequency (MHz) Frequency (WHz)
site +03CHI5-HY Site +03CHI5-HY
Condition +PEAK_BE_74 3m HORN_9120D_2114 HORTZONTAL Condition PEAK_74 3m HORN_9120D_2114 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector Peak
Peak Project :982217-01 Project +982217-01
A 6Buvim) Date: 2018.11-11 ol B Date: 20191111
1300 1300
1200 1200
109 o
1000

909 90|
s00) s00)
700 700)
09 7 609) AVG 54

I Ba———

400 80
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHIS-HY site 03CHI5-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 HORTZONTAL Condition AV6G_54 3m HORN_9120D_2114 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector Peak
Avg . Project :982217-01 Project 98221701
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ssamonias. FCC RADIO TEST REPORT Report No. : FR982217-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

1 ¢Buvim) Date: 2019-11-11 el @Buvim) Date: 20194111
1300 1300
1200 1200
110 o)
1000 ﬁ‘“‘“‘ 1000
900 90
209 ) PEAK 74
700 700
500 0.0t s
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 VERTICAL Condition +PEAK_74 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
1 (¢Buvim) Date: 2019-11-11 evel (BuVim) Date: 20194111
1300 1300
1200 1200
10 ol
1000 1000
90.0) K_W 00|
800 / 80
700 700
- 7
s0q) s0q] 7 —
Tt — e
400 B e e e
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 VERTICAL Condition + AV6_54 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +982217-01 Project 982217-01
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ssamonias. FCC RADIO TEST REPORT Report No. : FR982217-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1 Horizontal Fundamental

A (@Buvim) Date: 2019-11-11 el (9BuVim)

Date: 2019-41-11

1000) 1000
00| 90|
800 200 PEAK 74|

R LS e —"—
500 00}
400 400
300 s00f
209 200
100 100
3102320, 340, = 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
A (¢Buvim) Date: 2019-11-11 evel (BuVim) Date: 20194111
1300 1300
1200 1200
10 ol
1000 - 1000
509 ™ s0q)
800 80
700 700
500 L 60 I W
500 504 I8
- . ~ S P
400 QY S B R Ea o
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 HORIZONTAL Condition + AV6_54 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +982217-01 Project 982217-01

TEL : 886-3-327-3456 Page Number : D1-28 of 105
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Horizontal

Fundamental

Avg.

— AVG_BE_54]
509 S~
400)
30
209
109
430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
Site +03CHIS-HY
Condition : AV6_BE_54 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto
Detector +Peak
Project +982217-01

1o
i

o

00 PEAK BE 74

—— el

o

o

e @R W @ me

ey
sie o3I Y
Condition : PEAK_BE_74 3m HORN_9120D_2114 HORIZONTAL
RBWH000 000K 2 VOW:3000.000K+Hz SWT-Autc
Detector : Peak
Peak proecr ionzairon Left blan

1o

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR982217-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1 Vertical Fundamental

A (@Buvim) Date: 2019-11-11 el (9BuVim)

Date: 2019.11-11
1300 1300)
1200 1200)
1109 1100
1009 ey 1000)
a0 \ s0q)
200 w09 PERK 74
700) 704
509) o 604 )
BTSSR TE, L wema—
500 00| bbb
400 400
300 300
200 204
100 104
02520, 0. 350, 7500 za00. 20, 2440, 24 00 o0 iS00 o0 Te00 Zon 200 2600 Z700. 000
Frequency (MHz) Frequency (MHz)
site $03CHIS-HY site $03CHIS-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 VERTICAL Condition +PEAK_74 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Defector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
) @Buvim) Date: 2019.41:41 evel (@Buvim) Date: 20194111
1300 1300)
1200 1200
1100 1100
1000 1004
909)

500 60 ]
s09) S 509 —— JC A—
o[ B e e S B
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (MHz) Freauency (MHz)
site +03CHISHY site 03CHI5-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 VERTICAL Condition + AV6_54 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +982217-01 Project 982217-01

TEL : 886-3-327-3456 Page Number : D1-30 of 105
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Vertical

Fundamental

A (@Buvim)

Date: 2019-11-11

i
509
500
700
500

Avg.

— AVG_BE_54]
500 =~
400)
30
209
109
430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
Site +03CHIS-HY
Condition : AV6_BE_54 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto
Detector +Peak
Project +982217-01

o
o
e weme W @
ey

sie o3I Y
Condition : PEAK_BE_74 3m HORN_9120D_2114 VERTICAL

RBWH000 000K 2 VOW:3000 000K+ SWT-Auro
Detector : Peak

Peak proecr ionzairon Left Blan

1o

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

1 ¢Buvim) Date: 2019-11-11 el @Buvim) Date: 20194111
1300 1300
1200 1200
110 o)
1000 T 1000
900 90
209 PEAK_BE 74 00 PEAK 74
700 g 700
w0d : wd J
g i b et D VRPN FUVID BV POV et il A nnccant
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
A (¢Buvim) Date: 2019-11-11 evel (BuVim) Date: 20194111
1300 1300
1200 1200
10 ol
1000] 1000
900 904
800 80
700 g 700
609 — G BE 54| e A 54
50 — s0q] 7 5=
A s S i =
400 O A BN B s
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 HORIZONTAL Condition + AV6_54 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHZ VBW:0010KHzZ SWT:Auto
Detector Peak Detector Peak
AV g . Project +982217-01 Project 982217-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

Vertical

Fundamental

A (@Buvim)

Date: 2019-11-11

el (@Buvim) Date: 20194111
1300 1300
1200 1200
1100 o)
NS Y
1000 1000
900 90
209 PEAK_BE 74 00 PEAK 74
700 D T 700
500 60
T P Jue——
500 - 00|kt
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 VERTICAL Condition +PEAK_74 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
A (¢Buvim) Date: 2019-11-11 evel (BuVim) Date: 20194111
1300 1300
1200 1200
10 ol
1000 1000
900 j 904
800 80
609 — G BE 54| e I A 54
1 B ¢ X
500 = S 504 B — ]
400 B R B S s
300 300
200 200
109 100
7460 2463.2465.2467.2469.2471. 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 VERTICAL Condition + AV6_54 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector Peak Detector Peak
AV g . Project +982217-01 Project 982217-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR982217-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH12 2467MHz

1 Horizontal Fundamental

A (@Buvim) Date: 2019-11-12 el (9BuVim) Date: 2019-11-12
1300) 1300
1200) 1200
100) |
100 gttt 1000
00| 90|
00 PERK_BE 74 200 PEAK 74|

I L 704
60.0 M

60 |
o o o S PR TS | e
500 0.0 iprero et b i
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 45924912493, 24952497. 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Wiz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
Sefting 115 Setting 115
A (¢Buvim) Date: 20104112 evel (@Buvim) Date: 2019.41-12
1300 1300
1200 1200
10 ol
1000 1000
=~
900 904
3
\
500 o 60
G BE 54| A 54
500 P sad s Se———
400 B B B p B
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 HORIZONTAL Condition + AV6_54 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :982217-01 Project 982217-01
Sefting 115 Setting 15

TEL : 886-3-327-3456 Page Number : D1-34 of 105
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

1 ¢Buvim) Date: 2019-11-12 el (@BuVim) Date: 2019.41-12
1300 1300
1200 1200
110 o)
t00gf =TT 1000
900 90
209 PEAK_BE 74 00 PERK 74
700 N 700
Wty
- Bl - s i s persnpssenstel
500 0.0}ty
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 300, 1500, 00 2100 2300 2800 2700, 3000
Frequency (Wiz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 VERTICAL Condition +PEAK_74 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
Sefting 115 Setting 115
A (¢Buvim) Date: 20191112 evel (@Buvim) Date: 2019.41-12
1300 1300
1200 1200
10 ol
[ o S S 1000
a0 ﬁ a0
800 \ 80
700 C 700
609 — G BE 54| e A 54
50 =SS — s0q] — ——
400 B s e p s B
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 300, 1500, 2100 200 2800 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 VERTICAL Condition + AV6_54 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :982217-01 Project 982217-01
Sefting 115 Setting 15

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR982217-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH13 2472MHz

1 Horizontal Fundamental

) @B Date: 2019.11-12 el (@BuVim) Date: 2019.41-12
1300 1300
1200 1200
110 o)
1000 e 1000
» e,
soaf-—f ‘w\ 90
209 PR BE 74 00 PERK 74
700 700
500 60
I S PR P N ettt o) | Bt st b st
500 00 it i bt AL
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 465.2491 2493, 24552457, 2 000 o0 S0 o0 100 Zon 200 2600 Z700. 3000
Frequency (Wiz) Frequency (MHz)
site $03CHIS-HY site $03CHIS-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_2114 HORIZONTAL
< RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
Sefting 1115 Setting 1115
) @Buvim) Date: 2019.41-12 evel (@Buvim) Date: 2019.41-12
1300 1300
1200 1200
10 ol
1000 1000

900) 900
s00) 800)
709 \ 700)

609 \ AVG_BE_54] 609 AVG 54

500 e i 504 —
400 e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Freaquency (Milz) Freauency (MHz)
site +03CHISHY site 03CHI5-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 HORIZONTAL Condition + AV6_54 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :982217-01 Project 982217-01
Sefting 1115 Setting 15

TEL : 886-3-327-3456 Page Number : D1-36 of 105
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH13 2472MHz

Vertical

Fundamental

A (@Buvim)

Date: 2019.11-12 el (@BuVim) Date: 2019.41-12
1300 1300
1200 1200
110 o)
1000 ot 1000
90.0) //‘M 900
209 PEAK_BE 74 00 PEAK 74
500 TN 60
R Y P | e ———
00 Y| R I———— T G
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 VERTICAL Condition +PEAK_74 3m HORN_9120D_2114 VERTICAL
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Condition + PEAK_BE_74 3m HORN_9120D_2114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
A (¢Buvim) Date: 20191112 evel (@Buvim) Date: 2019.41-12
1300 1300
1200 1200
10 ol
1000 1000
s Al g
800 \ 80
700 700
500 : 504 = —=
400 T T E By B B
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 HORIZONTAL Condition + AV6_54 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +982217-01 Project 982217-01

TEL : 886-3-327-3456 Page Number : D1-56 of 105
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Avg.

509 \ i
504 e :
40.0| E —
300
204
10d
T T T . a0 T 70
-
site £03CHIS-HY
Condition : AV6_BE_54 3m HORN_9120D_2114 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto
Detector : Peak
Project 198221701

-
i AN
i h

o
o
Condition : PEAK_BE_74 3m HORN_9120D_2114 HORIZONTAL

P T s o0 ooz
Detector : Peak

Peak Left blank

Left blank

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT Report No. : FR982217-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

A (¢Buvim) Date: 2019-11-12 el @Buvim) Date: 2019.41-12
1300 1300
1200 1200
110 o)
1000 1000
o 7
209 ) PEAK 74
700 | 700
500 60 4
ey v SR Br——
500 PRSI
400 400
300 s00f
209 200
100 100
3102320, 340, 20, 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 VERTICAL Condition +PEAK_74 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
A (¢Buvim) Date: 20191112 evel (BuVim) Date: 2019.41-12
1300 1300
1200 1200
10 ol
1000 1000
s0d N
800 80
700 700
500 60 W
oo 7 — 504 — 1 — —
400 B I B e
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 VERTICAL Condition + AV6_54 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project :982217-01 Project 982217-01
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Avg.

AVG_BE_54]

500 T

400)

30

209

109

430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
Site +03CHIS-HY
Condition : AV6_BE_54 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto
Detector +Peak
Project +982217-01

2 Vertical Fundamental
0d
wod| i
N
00 PEAK BE 74
e i
s
-
TP
Condition : PEAK_BE_74 3m HORN_9120D_2114 VERTICAL
R T005000R 7 VoW S000000 s WAt
Detector : Peak
Peak b Logssiron Left blank
0d

Left blank
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ssamonias. FCC RADIO TEST REPORT Report No. : FR982217-01C

1 ¢Buvim) Date: 2019-11-12 el @Buvim) Date: 2019.41-12
1300 1300
1200 1200
110 o)
o 1000
900 90
209 PEAK_BE 74 00 PEAK 74
700 700
500 60
500 00| kg b AT
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 924912493 2495 247, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
A (¢Buvim) Date: 20191112 evel (BuVim) Date: 2019.41-12
1300 1300
1200 1200
10 ol
1000~ 1000
900 904
800 80
700 700
609 G BE 54| e A 54
500 7 504 —
e - —
400 O I B e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, o1 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 HORIZONTAL Condition + AV6_54 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +982217-01 Project 982217-01
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

1 ¢Buvim) Date: 2019-11-12 el @Buvim) Date: 2019.41-12
1300 1300
1200 1200
110 o)
10000t 1000
900 90
209 PEAK_BE 74 00 PEAK 74
700 700
500 5 60
. YRR S rorea ———
500 0.0 e b A
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 VERTICAL Condition +PEAK_74 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
A (¢Buvim) Date: 20191112 evel (BuVim) Date: 2019.41-12
1300 1300
1200 1200
10 ol
oa | 1000
900 904
800 \ 80
700 700
609 G BE 54| e A 54
500 504 ——
400 T Dot I BN —
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 00 500 700 1900 2100 2300, 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 VERTICAL Condition + AV6_54 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector Peak Detector Peak
AV g . Project +982217-01 Project 982217-01
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH12 2467MHz

Horizontal

Fundamental

A (@Buvim) Date: 2019-11-12

el (@Buvim) Date: 2019.41-12
1300 1300
1200 1200
110 o)
1000 1000
900 90
209 PEAK_BE 74 00 PEAK 74
700 700
500 1 | 60 -
s PRSP, ((PPUpo T —
500 s e
400 400
300 s00f
209 200
100 100
460 2463.2465.2467.2469. 2471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
A (¢Buvim) Date: 20191112 evel (BuVim) Date: 2019.41-12
1300 1300
1200 1200
10 ol
1000 1000
00 /7 s0q)
800 80
700 700
609 G BE 54| e A 54
Y NINL :
— - - =
400 400t e
300 300
200 200
109 100
7460 2463.2465.2467.2469.2471. 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 HORIZONTAL Condition + AV6_54 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHZ VBW:0010KHzZ SWT:Auto
Detector Peak Detector Peak
AV g . Project +982217-01 Project 982217-01
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH12 2467MHz

1 ¢Buvim) Date: 2019-11-12 el (@BuVim) Date: 2019.41-12
1300 1300
1200 1200
110 o)
1000 1000
900 \ 90
209 PEAK_BE 74 00 PERK 74
700 700
500 TSrran 60 -
VoA midionmen st PPRPRRIRIOS, | I m——r—
500 500 e e
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 VERTICAL Condition +PEAK_74 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
A (¢Buvim) Date: 20191112 evel (@Buvim) Date: 2019.41-12
1300 1300
1200 1200
10 ol
1000 1000
900 //\/—\ a0
w00 \ s00
700 700
609 G BE 54| e A 54
500 T 504 =
400 T B s B e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 w00 1500, 1700, 2100 200 2800 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 VERTICAL Condition + AV6_54 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector Peak Detector Peak
AV g . Project +982217-01 Project 982217-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

Horizontal

Fundamental

1 @BV

) Date: 2019-11-12

el (@Buvim) Date: 2019.41-12
1300 1300
1200 1200
110 o)
1000 1000
900 //’/\ 90
P
209 / PEAK_BE 74 800 PEAK 74}
700 700
wl/
R e WS P T et
509 s ) 0.0t A S
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
A (¢Buvim) Date: 20191112 evel (@Buvim) Date: 2019.41-12
1300 1300
1200 1200
10 ol
1000 1000
s00) /’\\ s0q)
w00 / N 200
noa -/ \ 700
609 / \ G BE 54| e A 54
s00f-J 1 504 —
400 1 B R e e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 HORIZONTAL Condition + AV6_54 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHZ VBW:0010KHzZ SWT:Auto
Detector Peak Detector Peak
AV g . Project +982217-01 Project 982217-01
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

Vertical

Fundamental

1 ¢Buvim) Date: 2019-11-12 el (@BuVim) Date: 2019.41-12
1300 1300
1200 1200
110 o)
1000 e 1000
900 90
00 7 PEAK BE T2 s09 PEAKCTA]
700 /,/ 700
500 1 60
O
[l e A B Y O UV RIS P
500 00| et ot R
400 400
300 s00f
209 200
100 100
1460 2463.2465.2467 24692471 61 46524912453 24952487, 2 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Frequency (Miz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 VERTICAL Condition +PEAK_74 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
A (¢Buvim) Date: 20191112 evel (@Buvim) Date: 2019.41-12
1300 1300
1200 1200
10 ol
1000 o 1000
a0 \ s
80.0) '\ 800
o \ 700
W“‘/ G BE 54| e A 54
- G —
400 = B e e
300 300
200 200
109 100
1460 2463.2465.24672469. 2471, 499.2491 249324952497, 2500 000 w00 1500, 1700, 200 200 2600 2700, 3000
Frequency (Miz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 VERTICAL Condition + AV6_54 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector Peak Detector Peak
AV g . Project +982217-01 Project 982217-01
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FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR982217-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

) (@Buvim) Date: 2019-11.12 1 080 Date: 2019-11.12
1309 1300)
1209 1200)
1100 00
1009 1004
500 90|
800 a0 )
700) L 704 His
600 600
M WMMW«/ v ]
500 00l st
400) 400
300 300
200 200|
100 100
510 2320 7300 7360 00, 200, 2415 00 300 500 1700 1900 2100 7300 2500 2700 3000
Frequency (MHz) Frequency (H1)
site :03CHI5-HY site +03CHI5-HY
Condition +PEAK_BE_74 3m HORN_9120D_2114 HORTZONTAL Condition PEAK_74 3m HORN_9120D_2114 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Derector +Peak Detector Peak
Peak Project :982217-01 Project +982217-01
) @Buvim) Date: 2019-11.12 o 0B Date: 2019-11.12
1300 1300)
1200 1200)
1109 09
1000 - 1000)
s00 90|
800 a0
700) 700
0 — ool A6 54
500 o 50|
0gf T B I e S e
300 300
200 20|
100 100)
510 2320 7500 7360 7300 200 215 00 00 500 1700 1900 2100 7300 2500 2700 0
Frequency (WHz) Frequency (WH)
site $03CHIS-HY site 03CHI5-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 HORTZONTAL Condition AV6_54 3m HORN_9120D_2114 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto
Derector +Peak Detector Peak
Avg . Project :982217-01 Project 98221701
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental

1 ¢Buvim) Date: 2019-11-12 el (@BuVim) Date: 2019.41-12
1300 1300
1200 1200
110 o)
1000 — 1000
900 90
500 800
PERK 74
0 e 70d
o G w L
[ —— e B it o i i
500 50 -
400 400
300 s00f
209 200
100 100
310 2520, 740, 7360, 780, 2000, 15 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 VERTICAL Condition +PEAK_74 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
1 (¢Buvim) Date: 20104112 evel (@Buvim) Date: 2019.41-12
1300 1300
1200 1200
10 ol
1000 F 1000
900 904
800 80
700 700
500 60 W
500 504 7R ]
= N
400 B I S s R
300 300
200 200
109 100
510 2320, 740, 2360, 780, 2400 215 000 00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 VERTICAL Condition + AV6_54 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector Peak Detector Peak
AV g . Project +982217-01 Project 982217-01

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FR982217-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

2 Horizontal Fundamental

A (¢Buvim) Date: 20181112 el @Buvim) Date: 2019.41-12
1300 1300
1200 1200
110 o)
1000 1000
900 90
209 ) PEAK 74
700 700
500 60
B ‘ o S | -
509 500ttt
400 400
300 s00f
209 200
100 100
3102320, 340, Z0. 238 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
Frequency (MHz) Freauency (MHz)
site $03CHISHY site +03CHI5-HY
Condition + PEAK_BE_74 3m HORN_9120D_2114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHz SWT:Auto
Detector +Peak Detector +Peak
Peak Project +982217-01 Project 982217-01
A (¢Buvim) Date: 20104112 evel (BuVim) Date: 2019.41-12
1300 1300
1200 1200
10 ol
1000 1000
P
900 \ 904
800 80
700 700
509 / 60 i )
509 [ — 500 JIK
400 — T = S BN B ps B
300 300
200 200
109 100
3102320, 240, 260, 230, 2400, 220, 2440, 2450 000 W00 500 700 1900 2100 2300 2600, 2700, 3000
Froquency (MHz) Freauency (MHz)
site +03CHISHY site 03CHIS-HY
Condition + AV6_BE_54 3m HORN_9120D_2114 HORIZONTAL Condition + AV6_54 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +982217-01 Project 982217-01
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR982217-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Horizontal

Fundamental

A (@Buvim)

Date: 2019-1-12

Avg.

T AVG_BE 54|
500 S 1
400)
30
209
109
430 2840, 250, 260, 2470, 2480, 2490, 2500
Frequency (MiHz)
Site +03CHIS-HY
Condition : AV6_BE_54 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto
Detector +Peak
Project +982217-01

w00 \ AT
709 '"M
600) Metartre n
o
o

= e = Be wn o w3

egencr
she -
Condition :PEAK_BE_74 3m HORN_9120D_2114 HORIZONTAL
R I00000 1 VBN 0000000t SWT A
Detector :Peak
Peak o Lomperron Left blank

s

Left blank

TEL : 886-3-327-3456
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ssamonias. FCC RADIO TEST REPORT Report No. : FR982217-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - L

2 Vertical Fundamental

A (@Buvim) Date: 2019-11-12 el (9BuVim) Date: 2019-11-12
1300) 1300
1200) 1200
100) |

1000) ‘*\ 1000
00| 90|
800) 800]

PEAK 74|
700) 700
s00) 600)

[ RVRRARNe— |

500 S N U I R T
400 400
300 s00f
209 200
100 100
02320, 340, Z0. 2. 2400, 220, 2440, 2 000 W00 500 700 1900 2100 2300 200, 2700, 3000
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH11 2462MHz
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Avg.

A (@Buvim)
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CH12 2462MHz

Horizontal

Vertical

Peak

Avg.

A (@Buvim) Date: 2019-1-14

PERK 74

VG 54
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WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT
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Avg.

A (@Buvim) Date: 2019-1-14
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Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT20 LF
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QP 3m BILOG6_15_41912 HORTZONTAL Condition

+Peak Defector Peal
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<EUT with Wireless Charger Mode>

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH13 2472MHz

1 Horizontal Fundamental

bat:2019.1202 o v Date:2010.4202
1304 1304
1204 1204
g 109
100 L 100
%0 //“’“J s0d
00 IPEAK_BE 74| 00 PEAK 74|
Toaff ] 704
a0 i, s0d
kiidlpisiocoton o —.
500 Ot O VRO R PS5
109 400
304 30d
204 204
10d 10d
TSR o TR oo a0 w0 Too Tato zio0 w0 Zao  Zoo 500
eauencs i) Feauency g
site <03cHIB HY site o3cHIBHY
Peak Condition : PEAK_BE_74 3m HORN_9120D_2114 HORIZONTAL Condition : PEAK_74 3m HORN_9120D_2114 HORIZONTAL
 RBWXI000.000KHz VBW-3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
Detector : Peak Detector : Peak
Project :982217-01 Project 982217-01
J 6By bat: 20181202 — Date2018.4202
1504 1504
1204 1204
g 109
100 100 ;
900 e T 00|
soof Y 800)
700 / A% 700
\
sog)/ B s0q st
0.0t e 500] +——
109 i S S O s
304 30d
204 204
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50 24632485 2467 2465 2471 4TS 2475, 24T 2479 2101 2483 2405 2487 2405 2491 2493 4G5 247, 2 oo a0 w0 W0 Taoo zio0 w0z Zoo 5600
Heauency (e Feauency tung)
site £ 03CHI5HY site 03CHIBHY
Condition : AV6_BE_54 3m HORN_9120D_2114 HORIZONTAL Condition : AV6_54 3m HORN_9120D_2114 HORIZONTAL
{RBW-1000.000KHz VBW:0010KFHz SWT:Auto REW-1000 000KH2 VBW:0010KHz SWT:Auto
Detector :Peak Detector :Peak
Avg . Project :982217.01 Project 98z217-01
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH13 2472MHz

Vertical

Fundamental
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Condition + PEAK_BE_74 3m HORN_9120D_2114 VERTICAL Condition +PEAK_74 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
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Condition + AV6_BE_54 3m HORN_9120D_2114 VERTICAL Condition + AV6_54 3m HORN_9120D_2114 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector Peak Detector Peak
AV g . Project +982217-01 Project 982217-01
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2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT
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Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11n HT20 LF
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Peak
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

1 (¢Buvim) Date: 2019.12.02 el (@BuVim) Date: 2019.1202
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Condition +PEAK_BE_74 3m HORN_91200_2114 HORIZONTAL Condition +PEAK_74 3m HORN_9120D_2114 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHzZ VBW:3000.000KHZ SWT:Auto
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH13 2472MHz

2 Vertical Fundamental
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+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHzZ VBW:0010KHzZ SWT:Auto
Detector +Peak Detector Peak
AV g . Project +982217-01 Project 982217-01

TEL : 886-3-327-3456 Page Number : D2-6 of 8
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

.- FR982217-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT
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Report No

.- FR982217-01C

Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI

2.4GHz 2400~2483.5MHz
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802.11n HT20 LF
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Date: 20191223

Dates 20191223 o aBuvim)
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Appendix E. Duty Cycle Plots

Antenna Band Cyl?:lngo %) T(us) | U/T(kHz) S\é?tivr\llg Fac?g:{ dB)
1 802.11b 100 - - 10Hz 0.00
2 802.11b 100 - - 10Hz 0.00
1 802.11g 100 - - 10Hz 0.00
2 802.11g 100 - - 10Hz 0.00
1 2.4GHz 802.11n HT20 100 - - 10Hz 0.00
2 2.4GHz 802.11n HT20 100 - - 10Hz 0.00
TEL : 886-3-327-3456 Page Number : E1of E4

FAX : 886-3-328-4978
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<Ant. 1>

802.11b

Spectrum

(=)

fo Att
SGL

Ref Level 30,00 dBm
20 dB & SWT

Offset 25.40 dB & RBW
Ems & YBW

10 MHz
10 MHz

@ 1Pk Max

20 dBm-

0.01 dB
1.33500 ms
+7-96-elBn

10 dem

1.00000 ms

0 dbm

-10 dBm

-20 dBm

-30 dBm:

-40 dBm

-50 dem

-60 dBm

CF 2.412 GHz

1001 pts

500.0 ps/

Marker
Type | Ref | Trc |

X-value

¥-value | Function |

Function Result |

M1 1
D2 M1 1
D3 M1 1

1.0ms
1.335 ms
1.335 ms

17.36 dBm
0.01 dB
0.01 dB

)

Ready

Date:

802.11g

Spectrum

2019  00:40:43

Ref Level 30,00 dBm
f Att
SGL

20 dB & SWT

Offset 25.40 dB & RBW
Ems & YBW

10 MHz
10 MHz

@ 1Pk Max

D3[1]
Dz

R R R o T A T

AR T 0 b AU by ]

1.07 dB
1.11500 ms

970.00 ps

10 dem

0 dbm

-10 dBm

-20 dBm

-30 dBm:

-40 dBm

-50 dem

-60 dBm

CF 2.412 GHz

1001 pts

500.0 ps/

Marker
Type | Ref | Trc |

X-value

¥-value | Function |

Function Result |

M1 1
D2 M1 1
D3 M1 1

970.0 ps
1.115 ms
1.115 ms

20,20 dBm
1.07 dB
1.07 dB

Ready

Date:

LLLLLLELL) _- 4

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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802.11n HT20

Spectrum “%fll

Ref Level 30,00 dBm Offset 25.40 dB & RBW 10 MHz

fo Att 20 dB & SWT Sms & YBW 10 MHz
SGL

@ 1Pk Max

) D3[1] 2.50 dB
M 970.00 ps

A A P R mW.MMJMWWWWW-Mww

10 dem 1.33000 ms

0 dbm

-10 dBm

-20 dBm

-30 dBm:

-40 dBm

-50 dem

-60 dBm

CF 2.412 GHz 1001 pts

Marker

Type | Ref | Trc | X-value | ¥-value | Function |
M1 1 1.33 ms 19.24 dBm
D2 M1 1 970.0 ps -2.59 dB
D3 M1 1 970.0 ps -2.59 dB

]-r | Ready

500.0 ps/

Function Result |

<Ant. 2>
802.11b

Spectrum “%fll

Ref Level 30,00 dBm Offset 25.40 dB & RBW 10 MHz

fo Att 20 dB & SWT Sms & YBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.04 dB
50 dBm e . BUD.D[II Hs
) 70

10 dem 1.00000 ms

o)
d

0 dbm

-10 dBm

-20 dBm

-30 dBm:

-40 dBm

-50 dem

-60 dBm

CF 2.412 GHz 1001 pts

Marker

Type | Ref | Trc | X-value | ¥-value | Function |
M1 1 1.0 ms 17.40 dBm
D2 M1 1 880.0 ps 0.04 dB
D3 M1 1 880.0 ps 0.04 dB

]'r | Ready

500.0 ps/

Function Result |

TEL : 886-3-327-3456

Page Number : E3 of E4
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802.11g

Spectrum

(=)

Ref Level 30.00 dBm
| Att
SGL

Offset 25.40 dB &
20 dé @ SWT Sms @

10 MHz
10 MHz

RBW
vBwW

@ 1Pk Max

D3[1] 1.48 dB

.50000 ms

wﬂﬁmvww"@wm

hiftnio
970.00 ps

WWMWWWM

10 dém

0 dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-60 dem

CF 2.412 GHz

1001 pts 500.0 ps/

Marker

Type | Ref | Trc | X-value |

¥-value | Function | Function Result |

M1 1
D2 M1 1
D3 M1 1

970.0 ps
1.5 ms
1.5 ms

21,40 dBm
-1.48 dB
-1.48 dB

Ready

802.11n HT20

Spectrum

Ref Level 30,00 dBm
f Att
SGL

Offset 25.40 db &
20 dB & SWT Sms &

RBW
vBW

10 MHz
10 MHz

@ 1Pk Max

D3[1] 1.15 dB

Dg 1.14000 ms

,M%mmmpﬁilmw\mm T T

e VA T o T e TR P

965.00 ps

AT

10 dem

0 dbm

-10 dBm

-20 dBm

-30 dBm:

-40 dBm

-50 dem

-60 dBm

CF 2.412 GHz

1001 pts 500.0 ps/

Marker

Type | Ref | Trc | X-value |

¥-value | Function | Function Result |

M1 1
D2 M1 1
D3 M1 1

965.0 ps
1.14 ms
1.14 ms

17.60 dBm
1.15 dB
1.15 dB

—
Ready BERRRRRRE i

Date:

THE END
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